
DVV Clarifications 

Metrics Level Deviations 

Supporting Documents: 

Bills and AMCs for the purchase and maintenance of equipments for the Rain water 
harvesting, Waste water recycling, Maintenance of water bodies and distribution system in 
the campus.

7.1.4 Water conservation facilities available in the Institution: 

1. Rain water harvesting
2. Borewell /Open well recharge
3. Construction of tanks and bunds
4. Waste water recycling
5. Maintenance of water bodies and distribution system in

the campus

HEI Input : 

A. Any 4 or all of the above

Provide Bills for 
the purchase of 
equipment for the 
Rain water 
harvesting 
Borewell /Open 
well recharge 
Construction of 
tanks and bunds 
Waste water 
recycling 
Maintenance of 
water bodies and 
distribution 
system in the 
campus for year 
2020-21. 









OPERATION AND MAINTENANCE MANNUAL 

SEWAGE WATER TREATMENT PLANT 

INSTALLED AT 

KALYAN BHARTI TRUST 
HARITAGE COMPLEX 
KOLKATA 
WEST BENGAL 

( (' 

..... ----. DESIGNED, MANUFACTURED & COlVIMISSIONED BY 

MIS AKAR IMPEX PVT. LTD. 
E-9, SECTOR-6, 
NOIDA, 
DT. GAUTAM BUDH NAGAR 
U.P. INDIA - 201 301. 

j 

j 



Akar Impex Pvt Ltd 

Table of Contents 

Chapter Contents 

1. STP - Basic Engineering of AKAR DYNAMIC BIO-REACTOR ....... ..... ....... 6 
1.1 Introduction. ....... ................. ... .... .. ............. ... ............. ...... ... ... ............ ...... ..... 6 
1.2 Expected Sewage & Treated Water Characteristics ... .. ............ ...... ........ ..... 6 
1.3 Treatment objectives ......... .... ... .......... .................. ....... .. .. .. ........ ....... ...... ...... 6 
1.4 ADBR .............. ....... ..... .. .. ... .. .. ............................... .... ............. ...... ... ... ... .. .... 7 

1.4.1 Screen ............ ... .. ......................................... .. ....... ..... ..... ............ ... . 7 
1.4.2 Oil and Grease Trap .................. .. ............................ .. ................ ...... 8 
1.4.3 Equalization Tank........... .. ..... .......... ....... ....... ....... .... .................. .. .. 8 
1.4.4 Clarifier/Settler ... ......... ......................................... .... .. ... .......... .. .. ... 9 
1.4.5 Activated Carbon Filter ...... ... ......................................... ... ........ ..... 9 
1.4.6 Dual Media Filter ... ........................................... .. ... ... ... ................... 9 
1.4.7 Filter Press .......................... ................. \ .................... .r ......... ...... .... .. 10 

; 

1.4.8 Mechanical Equipment ········· ··· ······ ·· ··············;L .... ... ... ..... ... ....... .. ... 10 
1.4.9 . Power Supply Control Panel.. .............................. ....... ........ .... ...... .. ! 0 

~ ' 
2. Treatment Process and Chemical & bacteriological Synthesis ... ........................ 12 

2. 1 Treatment Process Concept ..................... ........... ..... ...................... ............ .. 12 
2.2 Growth Process .. ... ........... ................... .... .......................................... ........... 13 
2.3 Various Terminology Associated with Water Treatment.. .... ..... ..... .... .. .... .. 14 

' ... 

3. Detailed Description of Sewage Treatment Plant ........ ..... ..... ......... .. ..... .. ..... .. ... .. IS 
3. 1 Introduction ..................... ....... ....... ... .... ...... ..... .................................. .... ....... 18 
3.2 .. Sewage Flow Rate .... .. .. .... .. .... ...... .. .......................... ..... .....•... ..... .. ...... ........ 18 
3.3 Sewage & Treated water Characteristics expected ............. ....... .... ........... , .. IS 
3.4 Vipul Belmonte STP layout ................... .................. .................................... 19 

4. STP Operation Guide lines 
4. 1 Introduction ... .. .. ... ....... .... ... ... ... ... ... ........ .. ........... ....................... ... .... .... ... .... 24 
4.2 Start up of the Plant ......... ......... ... ... ................. ..... ........... ... .... ... .... ...... ...... 24 
4.3 Operation of STP ................................................................................ ..... .... 25 
4.4 Unit wise Operation procedure ..... ........ .. ... ... ........ .. ..... .......................... .. .... 27 

5. Maintenance Guidelines ........ .... ........... .............. .. ................... ....... .. ...... .... ......... 31 
5.1 Introduction ... ... .... .... .................... .................. .. .. .... .. .. ...... ... ... ... .. ... .. .... .. .. -. 31 
5.2 Structure, Piping, Mechanical Equipment.. ....... .......................................... 31 
5.3 Maintenance ofPump Installations .... .... ....... .. ................ .. .... ............ .. ........ 32 
5.4 Blowers ..... .. ... ...................... ... ............................... .... ...... .... ..... .... .. ... ... ..... .. 33 
5.5 Control Panel ... .. ... ....... ..... ............. ... ........ ................................................... 33 
5.6 Aeration Tank ......................................................... ... ................................ 33 

Operation & Maint. ·Manual 
Yer 1.0 
Heritage complex STP 
Kalyan Bharti Trust 

2 of45 



-
Akar Impex Pvt Ltd 

5.7 Air Supply ... ................ .................. .............. ............................................... 33 
5.8 Miscellaneous .... ........... ...... ... .................. ..... .. ..... .................... : ............. ...... 33 
5.9 Recording and Reporting ......................................... .................................... 34 
5.10 Training of Personnel .......... ................................................. .................... .. . 34 

6. Likely Problems and Rectifications .................................................................... 37 
6.1 Bulking and rising of sludge ....................................................................... 37 
6.2 Foaming ............................. ...... ..... .............. ... ......... ..................................... 37 
6.3 Trouble shooting ................................. ... .... ................................. .. ......... .. ... 39 

6.3.1 Operational Troubles in STP .................................. ... ........ ............. 39 
6.3.2 Operational Troubles in Mech Components ..... .............................. 43 
6.3.3 Operational Troubles in Electric Motors ................... ..................... 43 

6.4 Conclusion ............... ............ .. .... ....... ... ...................................... .. ............... 44 

Operation & Maint. Manual 
Yer 1.0 
Heritage complex STP 
Kalyan Bharti Trust 

,. 
I 

3 of45 



Akar Impex Pvt Ltd 

PREFACE 

The single most important item for a sewage treatment plant P.erformance 
success or failure is OPERATION and more pointedly and ultimately, the 
OPERA TOR. An operator aware of the Treatment Scheme & Process can 
derive the best solutions for day-to-day problems and emergency situations. 
This operation and maintenance manual (0 & M manual) is intended to guide 
potential operator/user on how best to obtain optimum performance from 
AKAR DYNAMIC BIO-REACTOR (ADBR) based Sewage Treatment Plant 
supplied. 

The basic requirements of su; cessful operation and maintenance of any S.T.P 
are as under:-

~· ' 

• A thorough knowledge of plant & machinery and ~quipment provided 
for the plant and their functwns. • 

• A thorough knowledge of adopted treatment process. 

• Adequate tools. 

• Systematic and periodic inspection and maintenance of plant and 
machinery. 

• Strict adherence to maintenance schedules 

• Good house keeping. 

• Proper logging of all operation and maintenance activities. 

In this manual an attempt has been made to briefly describe the system. The 
initial two chapters are entirely devoted to basic engineering and detailed 
engineering of the ADBR system, particularly referring to the features of the 
specific system supplied to the client in question. We believe that 
understanding the fundamentals of the treatment process would enable the 
operator to acknowledge and follow the operation procedures smoothly. 

The operation and maintenance procedures are best illustrated in two separate 
chapters. The operation procedures are described unit wise for clarity. 

Comments and suggestions to improve upon this O&M manual will be greatly 
appreciated. 

Operation & Maint. Manual 
Ver 1.0 
Heritage complex STP 
Kalyan Bbarti Trust 

4 of45 



Akar Impex Pvt Ltd 

CHAPTER-1 .. 
• 

BASIC ENGINEERI-NG OF AKAR DYNAMIC BIO·· 
REACTOR (ADBR) SYSTEM 

Operation & Maint. Manual 
Ver 1.0 
Heritage complex STP 
Kalyan Bharti Trust 

5 of45 

.. 



Akar Impex Pvt Ltd 

BASIC ENGINEERING OF AKAR DYNAMIC RIO
REACTOR (ADBR) SYSTEM 

1.1 Introduction 

AKAR Dynamic Bio-Reactor System (ADBR) is designed and 
manufactured by M/s Akar Impex Pvt Ltd as result of continuous 
research and development in the field of waste water treatment. One of 
the most important aspects of Akar technology is its specialization in the 
field of recycling of waste water. The ADBR system can be designed and 
manufactured M/s Akar Impex Pvt. Ltd to any quantity of sewage water 
or waste water. The plant shall treat Sewage generated froll\ the domestic 
applications and source it from sewerage line. 9etails of Various 
components and parameters based on which the STP has been designed 
are provided in the next article. re 

1.2 Expected Sewa1!e & Treated Water Characteristics 
~ . 

Sewage emanating from various sources such as residential ~ompJexes, 
mess, canteen, staff quarters, college complex and school complex etc. 
has been assumed to have the following characteristics: 

Parameter Unit Untreated Treated 
B.O.D. mg/1. 250 < 20 
C.O.D. mg/1. 400 < 100 
TSS mg/1. 250 < 10 
Oil & Grease mg/l. 20 < 10 
pH Factor 7.5 to 8.5 6.5 to 7.5 

Table 1-1 Characteristics of Untreated and Treated Sewage water 

1.3 Treatment Objectives 

The following factors were taken into consideration: 

.. 

• To adopt a system that does not create bad odour and other nuisance 
associttted with the Sewage Treatment Plant. 

• To treat the sewage at a feasible capital and operating cost. 

• To comply with statutory standards for treated water for horticulture 
application. 

Operation & Maint. Manual 
Yer 1.0 
Heritage complex STP 
Kalyan Bharti Trust 

6 of45 



Akar Impex Pvt Ltd 

1.4 ADBR (Akar Dynamic Bio-Reactor system) 

ADBR (Akar Dynamic Bio-Reactor) system generally consist of the 
following: 

• Screening in screen chamber 

• Oil and grease removal in oil and grit trap 

• Collection cum equalization tank 

• Aeration tank (with air mixing by diffusion) 

• Secondary clarifier or settler system (equipped with lamella plates and 
l~~e~ , ... 

• Treated Water cum disinfection Tank 

• Activated carbon filter (to reduce suspended matter and COD) ACF 

• Dual Media Filter (DMF) for higher capacity more than 300 KLD 

• Filter press for sludge treatment 

• Related mechanical equipments and power supply control panel ~ 

1.4.1 Screen: Screen is a simple manual device to prevent coarse 
materials entering into the treatment plant. It is made of steel b.?rs 
placed parallel to each other such that when needed, the stuck up 
material can easiit' be removed from screen. 

1.4.2 Oil and Grease Trap: Oil and grease trap is a simple civil 
structural device, which traps oils and grease in tank. Oil and 
grease floats on top by virtue of its lower specific gravity. After 
sewage passes through the screen, it is stored for a period of about 
one-hour in an Oil and grease trap and from this Oil and grea§e 
trap, the water is removed fi·om the bottom through a gap in the 
baffle wall. Oil and grease being lighter than sewage, floats on the 
top whereas the water free from Oil and grease is removed from 
the bottom and transferred by gravity to a chamber from where it is 
poured into the collection cum equalization tank by gravity. This 

·system is not provided in the plant since sewage shall be directly 
collected from sewerage line and there is no provision to provide 
the same in a main line. 

Operation & Maint. Manual 
Ver 1.0 
Heritage complex STP 
Kalyao Bharti Trust 

7 of45 



Al<ar Impex Pvt Ltd 

1.4.3 Collection cum Equalization Tank: In order to absorb 
fluctuations in hourly flow quantity and quality of sewage, an 
equaJization tank (also called collection tank) is provided. This 
tank has a capacity of several hours. In norrrral cases, the collection 
cum equalization tank has a capacity of 6 hours retention. Thus 
fluctuations within any 6 hours are absorbed in this tank and the 
sewage gets equalized during this period. In order to prevent septic 
(anaerobic) conditions from occurring, a floating aerator of 
required capacity may be provided in the collection cum 
equalization tank. This aerator ensures that favourable conditions 
are created for development of aerobic bacteria. 

• Aeration or Reaction Chamber: The sewage cparacteristic is 
that it is highly organic in nature. The tteatrpent shall be can·ied 
out by biological proce9S. The treatmenf condition shall be 
aerobic. In order to '(provide a compact system, the Sewage 
Treatment · Plant designed employing ADBR :3ystem for 
secondary treatment. 

I 
Function of Aeration or Reaction chamber 

The main function of an Aeration or Reaction chamber in a typical 
ADBR process are listed as under:-

• To maintain sufficient surface area for adequate surface loading 
by media. 

• To retain media provided within reactor for biological growth. 

• To maintain the dissolved oxygen concentration in the waster 
water. 

• To maintain sufficient MLSS within reactor for bacterial 
degradation. 

• To maintain sufficient biological growth on media for treatment. 

• To provide adequate detention time for the above. 

Operation & Maint. Manual 
\'er 1.0 
Heri tage complex STP 
Kalyan Bharti T rust 

8 of45 

... 



Akar lmpex Pvt Ltd 

1.4.4 Clarifier/Settler: The mixed liquor from aeration tank coagulates 
as colloidal solids, which are otherwise non-settle able, bacterial 
cell tissues with a specific gravity slightly greater than that of 
water. These settle able matters are removed in the secondary 
clarifier. Secondary settling is significant since it affects the final 
treated sewage quality and activated sludge collected at clarifier 
bottom. The clarifier clarifies the water by removing suspended 
solids and the biomass. Clarification takes place as the result · of 
settling of both biomass and suspended impurities. Hopper bottom 
is provided because when Sewage after bacterial activity rests for a , 
given time biomass and suspended impurities being heavier tend to 
settle at the bottom of clarifier. Conical bottom qelps this mass 
(called sludge) to slide down the slope anti acqumulate near the pit 
that is connected to the slud~e pump. The sludge from the clarifier 
is pumped via sludge h€ader. The bioreactor employs a Lamella 
plate settler, which consists of Lamella plates equidistant from 
each other to provide a much higher hydraulic surface loading area 
within limited volume and surface area of reactor spac~. The settler 
efficiencies match that of conventional clarification. 

1.4.5 Activated Carbon Filter (ACF): An Activate9 Carbon Filter 
(ACF) is required to filter out suspended solids and any org~nic 

· matter from water. Activated carbon filtration is most effective in 
removing organi~ contaminants from water. Unless specifiJd 
otherwise, an activated Carbon Filter (ACF) has activated carbon 
media. It also helps in removing color and odor from water. ACF is 
generally packaged down flow type and of cylindrical vessel with 
inlet and outlet pipes with multi-port valve. 

1.4.6 Filter Press: The filter press is a moisture reducing equipment 
working on the principle of pressure and air-drying. This 
mechanical deviGe is used for concentration of sludge. Filter Press 
is a batch operation in which sludge is pumped into the space 
between the plates. The solids in the slurry are retained by the filter 
cloth and gradually fill the space inside the plate while the liquid is 
forced through the filter cloth. 

Operation & Maint. Manual 
Yer 1.0 
Heritage complex STP 
Kalyan Bharti Trust 

9 of45 



, 

Akar lmpex Pvt Ltd 

1.4.7 Mechanical Eguipments: Mechanical equipment 
vanous pumps such as sewage water/filter 
water/sump/chlorine dozing pumps etc. and blowers. 

consists of 
feed/treated 

1.4.8 Power Supply Contol Panel : The power supply control panel is 
required to supply powers to various pumps/prime movers. This 
houses various switches and electrical safety switch-gears. 

Operation & Maint. Manual 
Ver 1.0 
Heritage complex STP 
Kalyan Bharti Trust 

--- - 00000 ----

• 

' 

10 of 45 

, 



Akar Impex Pvt Ltd 

CHAPTER-2 · ( I 

TREATMENT PROCESS AND CHEMICAL & 
BACTERIOLOGICAL SYNTHESIS 

Operation & Maint. Manual 
Ver 1.0 
Heritage complex STP 
Kalyan Bharti Trust 

11 of45 



Akar lmpex Pvt Ltd 

!BE=· =A;.,;;;;.T..;;.;.;M=E=-N,.;..;;T;;.....;P;;;...;;R=-0=-C..;;;;.;E~S;;;.,;;S;;...:A~N::....:.=.D....;:C:..;::;H,;::;.=E=M.;.,;:;.I;;;..;C=A.::.::L~& 
BACTERIOLOGICAL SYNTHESIS 

2.1 Treatn!ent Process Concept 

To treat the incoming sewage collected from the sewerage line, "Mixed 
bed bio-reactor", a process modification of "Suspended Growth" process 
and "Attached growth" process is provided to achieve BOD removal. 
Also, in the process, excess sludge does not require separate digestion & 
the quantity of sludge generated is less. This avoids cumbersome sludge 
disposal exercise which needs more manual labour and land area. 

The process is a combination of suspended growth and attached growth . 
• 

. A medium to fluidize the reactor is used whicfl. increases the available 
surface area in reactor thereby giving it a higher l1ydraulic loading for 

• 
sewage treatment. The media- floats on water and therefore -remains 
always in suspension. Air shall be provided for both diffusion as well as 
rotating the media within reactor. Suitable screening ~s provided in 
reactor chambers to ensure that media is retained within reactoi·. 

Bacterial growth is aided on the media to ensu;~that sewage when passes 
through reactor comes in contact with the media and the organics present 
in sewage react with media and are bio-degraded. The outer layer of_ the 
biological growth on media is oxygenated. The biological growth tends 
to increase in size and volume owing to attachment of organics on the 
bio-growth. Bacteria present in the bio-growth degrade the organic matter 
and being heavier, tend to break after a passage of time. They shall be 
collected at base through sloughing outlets and passed to sludge filter 
press. 

The reactor is made up of various cells. Staging promotes a variety ~of 
conditions where different organisms can flourish in varying degrees. \ 
The degree of development in any stage depends primarily on the soluble 
organic concentration in the bulk liquid. As sewage flows through the 
system, each passing,-stage receives an influent with a lower organic 
concentration than previous stage. 

The attached growth process is further aided by suspended growth 
process, which is explained below. 

Qp,·ration & Maint. Manual 
\" er 1.0 
He.-itage complex STP 
Kalyan Bharti Trust 

12 of 45 



Akar lmpex Pvt Ltd 

2.2 Growth Process 

Operationally, Organic waste is introduced into a reactor where an 
aerobic bacterial culture is maintained in suspension. The reactor 
contents are referred to as the "mixed liquor." In the reactor, the bacterial 
culture carries out the conversion in general accordance with the 
equation. 

Oxidation and Synthesis 

COHNS + 02 + nutrients _ba_cte_ria _ _. 

(Organic matter) 

Endogenous Respiration 

C02 + NH3 + C5H7N02 + other end 
products 

(New bacterial cells) ( r (8-30) - ; 